

Sample : Sample 4
Size : 20
Width :
Weave :

Machine No. :
Test Name : ZIP TAPE
Test Type : Fabric
Test Date : 04/09/2019 14:02
Test Speed : 200.000 mm/min
Pretension : 500.000 N
Width : 50.000 mm
Sample Length : 1500.000 mm

Description: 4" Strength test on #20 Zipper Chain

Test No	Force @ Peak (kgf)	Results:
1	172.400	The zipper teeth pulled apart but did not break The zipper could be re-zipped after the test The weld was stronger than the teeth

